
 

Technical and Economic 
Evaluation of Nitrogen and 
Phosphorus Removal at 
Municipal Wastewater 
Treatment Facilities 

 
 

 

 
 

June 2011 
Publication no. 11-10-060 



Publication and Contact Information

This report is available on the Department of Ecology’s website at
http://www.ecy.wa.gov/biblio/1110060.html

For more information contact:

Water Quality Program
P.O. Box 47600
Olympia, WA  98504-7600

Phone:  360-407-6600

Washington State Department of Ecology - www.ecy.wa.gov

o Headquarters, Olympia 360-407-6000
o Northwest Regional Office, Bellevue 425-649-7000
o Southwest Regional Office, Olympia 360-407-6300
o Central Regional Office, Yakima 509-575-2490
o Eastern Regional Office, Spokane 509-329-3400
[...]
water for irrigation often are required to reduce TN to less than 10 milligrams per liter expressed as
nitrogen (10 mg-N/L). Water-quality-based effluent limitations for nitrogen and phosphorus have been
established for a few wastewater treatment plants in Washington (fewer than 10) based on total maximum
daily load (TMDL) allocations.



…1. INTRODUCTION

1-3

1.2 PURPOSE OF THIS REPORT
This report evaluates the effectiveness and economics of advanced technologies to remove nitrogen and
phosphorus from the discharges of existing municipal wastewater treatment facilities in Washington. It
was prepared to assist municipal decision makers and regional and state regulators in planning for nutrient
removal specifically from municipal wastewater treatment plants. Similar evaluations have been
conducted across the nation—for Chesapeake Bay, Maryland, Pennsylvania, Virginia, Minnesota and
Wisconsin—but they focused principally on phosphorus removal.

This report does not identify and evaluate all established, emerging, or innovative nutrient removal
technologies. It is generally accepted that established wastewater treatment technologies can reliably
reduce total inorganic nitrogen to 3 mg/L and TP to 0.1 mg/L. This report identifies a range of established
technologies that are available and economically reasonable and have been applied in Washington and
elsewhere in the United States to upgrade municipal wastewater treatment plants to achieve specific
nitrogen and phosphorus reduction goals.

This report provides the information and tools to help regulatory agencies, engineers, planners and the
general public understand the technologies and economic impact of upgrading wastewater treatment
plants to reduce nitrogen and phosphorus loads.

1.3 DEVELOPMENT AND ORGANIZATION OF THE REPORT
In March 2009, the Washington Department of Ecology contracted with Tetra Tech to conduct the
technical and economic evaluation of nitrogen and phosphorus removal at municipal wastewater
treatment facilities in Washington. The original scope of work provided for up to 30 case studies of
existing wastewater treatment facilities in Washington using a variety of technologies to achieve nitrogen
and phosphorus removal.

As an initial effort, Tetra Tech completed case studies for two of the state’s largest treatment plants: King
County’s South Treatment Plant and the City of Spokane’s Riverside Treatment Plant. The case studies
were reviewed by the Department of Ecology, EPA Region 10, a technical review committee,
representatives from the studied facilities, and other interested parties, and a review workshop was held.

Lessons learned from the two case studies prompted Tetra Tech and the Department of Ecology to amend
the scope of work. Under the revised work plan, six potential nutrient-removal objectives were evaluated
to determine their technical and economic impacts on treatment plants. These objectives represent
regulatory standards that could be adopted to set limits on concentrations of total inorganic nitrogen
(TIN) or total phosphorus (TP) in municipal treatment plant effluent. The evaluations were performed for
each of the main types of municipal treatment plant currently used in Washington. For each objective,
analyses were performed of the improvements needed to achieve the objective year-round or to achieve it
only during the dry season, when warm weather and low flows in receiving waters present the greatest
risk of nutrients in effluent contributing to algae problems. The year-round and dry-season-only
conditions represent the most and least expensive approaches to achieving each objective.

Table 1-1 summarizes the revised work plan and where each element of the work plan is presented in this
report. In addition to the content summarized in Table 1-1, Chapter 2 provides detailed descriptions of the
nutrient-removal objectives evaluated and the types of treatment plants for which each objective was
analyzed, and Chapter 3 explains the methodology used in the analysis.



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

1-4

TABLE 1-1.
PROJECT WORK PLAN AND REPORT ORGANIZATION

Work Plan Element Location in Report

Develop process and cost models for upgrading seven
generic (hypothetical) wastewater treatment plant
process categories with unit process design criteria
consistent with those typically applied for wastewater
treatment plants in the state and the Department of
Ecology’s Criteria for Sewage Works Design (Ecology,
2008).

Details of the models developed for this project are
presented in Appendix A. Summaries of the process
modeling results are presented in Chapters 4 – 10
(each chapter presents the results for one treatment
plant type) and the cost results are summarized in
Chapters 11 – 16 (each chapter presents costs for a
separate nutrient-removal objective)

Evaluate capital and incremental operational costs to
achieve six nutrient removal goals for several
technologies at existing municipal treatment plants in
Washington.

Nutrient-removal upgrade costs for the six nutrient-
removal objectives are presented in Chapters 11 –
16 (each chapter presents costs for a separate
objective)

Develop cost models (curves) for capital construction,
incremental annual operation and maintenance (O&M),
and 20-year life cycle costs for upgrading each of the
seven categories of treatment plants for six different
nutrient removal objectives.

Nutrient-removal upgrade cost curves for the six
nutrient-removal objectives are presented in
Chapters 11 – 16 (each chapter presents costs for a
separate objective)

Estimate incremental capital, O&M, and 20-year life
cycle costs to achieve the six different nutrient removal
objectives for all wastewater municipal wastewater
treatment facilities in Washington.

Estimated cumulative costs for upgrading municipal
wastewater treatment plants statewide are presented
in Chapter 17.

Compare process technology upgrade requirements and
costs for upgrading existing municipal treatment plants
in Washington to remove nutrients with upgrading plants
to produce reclaimed water that meets the State of
Washington’s Class A reuse standards (WAC 173-221)
for groundwater recharge

Incremental costs for providing treatment to achieve
Class A water reuse standards are presented in
Chapter 18.



2-1

CHAPTER 2.
NUTRIENT REMOVAL OBJECTIVES

AND TREATMENT PLANTS EVALUATED

2.1 NUTRIENT REMOVAL OBJECTIVES
Six nutrient removal objectives stipulated by Ecology and EPA were identified for analysis. These
objectives were selected based on the generally accepted performance associated with established nutrient
removal technologies for municipal wastewater treatment plants. The objectives for this report are defined
by the concentration of the nutrient of concern (nitrogen and/or phosphorus) remaining in the treated
effluent, as follows:

• Objective A—Total inorganic nitrogen (TIN) <8 mg/L

• Objective B—TIN <3 mg/L

• Objective C—Total Phosphorus (TP) <1 mg/L

• Objective D—TP <0.1 mg/L

• Objective E—TIN <8 mg/L & TP <1 mg/L

• Objective F—TIN <3 mg/L & TP <0.1 mg/L

2.2 EXISTING MUNICIPAL WASTEWATER TREATMENT PLANTS
The Department of Ecology maintains a database of detailed information on each municipal wastewater
treatment plant in the state. (The database was known as the Water Quality Permit Life Cycle System
until 2010, when it was replaced with the Permit and Reporting Information System, or “PARIS.”) For
this study, Ecology provided Excel spreadsheets from each of its regional offices listing the names of all
plants managed by that region, with pertinent information about each plant: design capacity (based on
maximum-month flows), type of liquid stream treatment processes used, type of sludge treatment system,
and where the final effluent is discharged (freshwater, marine water, groundwater or reuse). The
secondary treatment processes used at the listed plants can be categorized as follows:

• Extended aeration (EA)

• Conventional activated sludge (CAS)

• Sequencing batch reactors (SBR)

• Fixed film systems (FF)

• Membrane bioreactors (MBR)

• High-purity oxygen activated sludge (HPO)

• Lagoons

• Septic treatment (SPT).

Tables 2-1 and 2-2 and Figures 2-1 and 2-2 summarize key data from the Ecology spreadsheets by
treatment process type, number of plants, individual plant capacity and collective treatment capacity. The
data are discussed in detail in the following sections.



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

2-2

TABLE 2-1.
NUMBER OF PLANTS BY SECONDARY TREATMENT PROCESS CATEGORY AND

MAXIMUM-MONTH RATED PLANT CAPACITY

Number of Plants

Process Category

Capacity
= 0 to 0.5

mgd

Capacity
>0.5 to 5

mgd

Capacity
>5 to 10

mgd

Capacity
>10 to 20

mgd

Capacity
>20 to 50

mgd

Capacity
>50 to

100 mgd

Capacity
> 100
mgd Total

EA 31 36 5 3 2 1 0 78
CAS 30 18 7 3 2 1 1 62
SBR 17 12 1 0 0 0 0 30
FF 6 7 6 0 1 0 0 20
MBR 7 4 0 0 0 0 0 11
HPO 0 0 0 0 1 1 1 3
Lagoons 70 13 2 2 0 0 0 87
SPT 13 0 0 0 0 0 0 13

Total 174 90 21 8 6 3 2 304
% of Plants Statewide 57% 30% 7% 3% 2% 1% 1%
% of Plants ≤ range 57% 87% 94% 96% 98% 99% 100%

TABLE 2-2.
COLLECTIVE CAPACITY OF PLANTS BY SECONDARY TREATMENT PROCESS CATEGORY

AND MAXIMUM-MONTH RATED PLANT CAPACITY

Collective Treatment Capacity (mgd)

Process Category

Plant
Capacity
= 0 to 0.5

mgd

Plant
Capacity
>0.5 to 5

mgd

Plant
Capacity
>5 to 10

mgd

Plant
Capacity
>10 to 20

mgd

Plant
Capacity
>20 to 50

mgd

Plant
Capacity
>50 to

100 mgd

Plant
Capacity

> 100
mgd Total

EA 5 68 39 41 56 80 0 289
CAS 6 48 51 33 50 60 144 392
SBR 2 15 6 0 0 0 0 23
FF 1 11 44 0 36 0 0 92
MBR 9 0 0 0 0 0 0 9
HPO 0 0 0 0 20 60 215 295
Lagoons 10 22 16 23 0 0 0 71
SPT 1 0 0 0 0 0 0 1

Total 34 163 154 98 163 200 359 1,171
% of Statewide Capacity 3% 14% 13% 8% 14% 17% 31%
% of Capacity ≤ range 3% 17% 30% 38% 52% 69% 100%



…2. NUTRIENT REMOVAL OBJECTIVES AND TREATMENT PLANTS EVALUATED

2-3

EA
25%
(78)

CAS
33%
(62)

HPO
25%
(3)

FF
8%
(20)

Lagoons
6%
(87)

EA = extended aeration
CAS = conventional activated sludge
HPO = high purity oxygen
SBR = sequencing batch reactor
MBR = membrane bio-reactor
FF = fixed film processes
Lagoons = facultative and aerated lagoons
SPT = commercial septic tank systems
Percentage indicates each category’s
share of total statewide municipal
treatment plant capacity.
Number of plants in each category shown
in parentheses.

SBR
2%
(30)

MBR
1%
(11)

SPT
0.1%
(13)

Figure 2-1. Number of Plants and Percentage of Total Statewide Treatment Capacity by Process Type

Figure 2-2. Distribution of Municipal Wastewater Treatment Plants in Washington by Capacity Range



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

2-4

2.2.1 Treatment Process Types
Extended Aeration Treatment Plants
The extended aeration plant category, which includes oxidation ditches, is the second most common
municipal wastewater treatment process in Washington (after lagoon plants), with 78 EA plants
representing 26 percent of all municipal wastewater treatment plants in the state. Collectively these plants
can treat 289 mgd, which represents about 25 percent of total statewide capacity. The rated capacity of
Washington’s EA plants ranges from 0.012 to 79.8 mgd. The average capacity is 3.7 mgd and the median
is 0.8 mgd. Most of these plants use aerobic digestion to stabilize their sludge; a few plants transport or
convey their sludge to another treatment plant or to an independent biosolids recycling facility.

Conventional Activated Sludge Treatment Plants
Conventional activated sludge is the third most common municipal wastewater treatment process in
Washington, with 62 CAS plants representing 20 percent of all municipal wastewater treatment plants in
the state. Collectively these plants can treat 392 mgd, which represents about 33 percent of total statewide
capacity. The rated capacity of Washington’s CAS plants ranges from 0.018 to 144 mgd. The average
capacity is 6.3 mgd and the median is 0.66 mgd. Most of these plants use anaerobic digestion to stabilize
their sludge; a few plants dewater and incinerate their primary and waste activated sludge.

Sequencing Batch Reactor Treatment Plants
Sequencing batch reactors are frequently used for municipal wastewater plants with capacities below
10 mgd. The 30 SBR plants in Washington represent about 10 percent of all municipal wastewater
treatment plants in the state. Collectively these plants can treat 22.5 mgd, which represents about
2 percent of total statewide capacity. The rated capacity of Washington’s SBR plants ranges from 0.005 to
6 mgd. The average capacity is 0.75 mgd and the median is 0.2 mgd.

Fixed Film Treatment Plants
Fixed film plants include trickling filters, trickling filter/solids contact, and rotating biological contactor
processes. The 20 fixed film municipal wastewater treatment plants in Washington represent 7 percent of
all municipal wastewater treatment plants in the state. Collectively these plants can treat 92 mgd, which
represents about 8 percent of total statewide capacity. The rated capacity of Washington’s fixed film
treatment plants ranges from 0.04 to 36.3 mgd. The average capacity is 4.6 mgd and the median is
1.785 mgd.

Membrane Bioreactor Treatment Plants
Membrane bioreactors represent a relatively new wastewater treatment process. The first full-scale MBR
municipal treatment plant began operation for the Tulalip Tribes in 2003. The process has gained
popularity for small- to medium-capacity plants because it requires a significantly smaller footprint than
other technologies and produces a final effluent that often can meet Washington’s Class A reclaimed
water standard without additional treatment. Currently there are 11 Ecology-permitted MBR treatment
plants in Washington ranging in capacity from 19,000 gpd to 4.2 mgd. The average capacity is 0.85 mgd
and the median is 0.2 mgd. King County is currently constructing the Brightwater Treatment Plant; which
is reported to be designed to treat up to 36 mgd with the MBR process.

High-Purity-Oxygen Activated Sludge Treatment Plants
High-purity-oxygen activated sludge is the least common municipal wastewater treatment process in
Washington. There are only three HPO plants in Washington, about 1 percent of all municipal wastewater
treatment plants in the state. Collectively these plants can treat 295 mgd, which represents about



…2. NUTRIENT REMOVAL OBJECTIVES AND TREATMENT PLANTS EVALUATED

2-5

25 percent of total statewide capacity. The rated capacity of Washington’s HPO plants ranges from 20 to
210 mgd. The average capacity is 98 mgd and the median is 60 mgd. Two of the plants (King County
West Point and City of Tacoma Central) stabilize their primary and waste activated sludge using
anaerobic digestion; the City of Bellingham incinerates its primary and waste activated sludge.

Lagoon Treatment Plants
Lagoons are the most common wastewater treatment plant type in Washington. The 87 lagoon plants
represent 29 percent of all municipal wastewater treatment plants in the state. Their collective capacity of
71 mgd represents 6 percent of the total statewide capacity. The rated capacity of lagoon plants in
Washington ranges from 0.005 mgd to 12.7 mgd. The average capacity is 0.8 mgd and the median is 0.15
mgd.

Septic Treatment Plants
Wastewater treatment systems based on individual domestic septic tanks are used primarily in rural areas
not served by a municipal sewer system and treatment plant. These individual on-site systems are not
evaluated in this study. There are 13 commercial on-site septic tank based treatment systems permitted by
Ecology. Seven of these facilities discharge treated effluent to ground under a State Waste Discharge
permit; the remaining six discharge to natural surface water courses. Nine of these facilities have
supplemental polishing treatment processes to improve effluent quality: seven have recirculating sand or
gravel filters and two have polishing wetlands. Collectively these facilities have a treatment capacity of
1.4 mgd, which represents only 0.1 percent of the total statewide capacity. The rated capacity of these
commercial septic treatment systems ranges from 4,000 gpd to 0.4 mgd. The average capacity is 0.11 mgd
and the median is 50,000 gpd.

2.2.2 Treatment Plant Capacity
Capacity Up to 0.5 MGD
Plants with maximum-month capacities up to 0.5 mgd account for 57 percent of all municipal wastewater
treatment plants in Washington, but their collectively treatment capacity is only about 3 percent of total
statewide capacity. All of the process categories are represented in this size class except HPO, which is
used in Washington only for plants with capacities over 20 mgd. Lagoons are the most common treatment
processes in this capacity range, accounting for 40 percent of the plants, followed by extended aeration
processes at 18 percent. CAS plants make up 17 percent of this capacity class. All commercial septic tank
systems in the state are in this capacity class, representing 7.5 percent of plants this size. MBR and FF
process plants each represent less than 4 percent of the plants in this class.

Capacity from 0.5 MGD to 5 MGD
Plants with maximum-month capacities greater than 0.5 mgd and up to 5 mgd account for 30 percent of
all municipal wastewater treatment plants in Washington. Extended aeration treatment plants account for
40 percent of the plants in this range; CAS plants account for 20 percent; lagoon plants account for
14 percent; SBR plants account for 13 percent; fixed film plants account for 8 percent; and MBR plants
account for 5 percent. Collective capacity of plants in this capacity class represents 14 percent of total
statewide capacity.

Capacity from 5 MGD to 10 MGD
Plants with maximum-month capacities greater than 5 mgd and up to 10 mgd account for 7 percent of the
plants statewide and 13 percent of the total statewide capacity. CAS is the most common treatment
process in this class, representing 33 percent of the number of plants and 33 percent of the collective



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

2-6

treatment capacity. FF and EA plants are also significant in this class, providing 25 percent and
29 percent, respectively, of the collective capacity of this range of plants.

2.2.3 Nutrient Removal Quantities
Conventional secondary treatment processes generally have similar nutrient removal efficiencies.
Assuming that all existing treatment processes have equivalent nutrient removal efficiencies, then the
relative mass of nutrients discharged by a treatment plant is directly proportional to the flow of
wastewater treated. Based on the data in Tables 2-1 and 2-2, this leads to the following estimates of
nutrient removal quantities:

• 97 percent of the nutrients discharged by municipal wastewater treatment plants in
Washington is discharged by the 43 percent of plants with rated capacities greater than
0.5 mgd.

• 83 percent of the nutrients discharged by municipal wastewater treatment plants in
Washington is discharged by the 13 percent of plants with rated capacities greater than
5 mgd.

• 70 percent of the nutrients discharged by municipal wastewater treatment plants in
Washington is discharged by the 6 percent of plants with rated capacities greater than
10 mgd.

2.3 WASTEWATER FLOW AND LOAD CHARACTERISTICS

Influent wastewater characteristics influence the concentration of nitrogen and phosphorus remaining in a
treatment plant’s effluent. In the absence of significant high-strength, carbon-rich industrial wastewater,
municipal wastewater generally contains more inorganic nitrogen and phosphorus than can be removed
by conventional secondary biological treatment processes.

Influent nitrogen and phosphorus concentrations and loads are available for only a few of the wastewater
treatment plants in the Ecology database. The limited data available in the database show nutrient
concentrations and loads consistent with generally recognized typical values for untreated municipal
wastewater. Rather than establishing influent flows and pollutant loads for this study from any site-
specific wastewater treatment plant record, it was decided to use commonly reported generic values, as
summarized in Table 2-3. These values were used to calculate the concentration of nutrients and other
constituents of concern in the influent wastewater to be treated. The flows and loads are population-driven
with no specific allowance for industrial and commercial loads. Future facility-specific evaluations for
nutrient removal should adjust the values to represent actual flows and loads contributed by the facility’s
residential, commercial and industrial users.



…2. NUTRIENT REMOVAL OBJECTIVES AND TREATMENT PLANTS EVALUATED

2-7

TABLE 2-3.
DESIGN CRITERIA FOR INFLUENT FLOWS AND LOADS

Constituent Design Criteria

Annual Average Flow..........................................100 gallons per capita per day (gpcd)
Average Wet-Weather Flow................................120 gpcd
Maximum-Month Wet-Weather Flow.................160 gpcd
Average Dry-Weather Flow ................................80 gpcd
Maximum-Month Dry-Weather Flow .................110 gpcd
Peak-Day Flow ....................................................275 gpcd
BOD5 ..................................................................0.22 pounds per capita per day (ppcd)a

TSS ......................................................................0.25 ppcd a

Total Kjeldahl Nitrogen (TKN) as N...................0.032 ppcd a

Organic Nitrogen as N.........................................0.013 ppcd a

Ammonia as N.....................................................0.019 ppcd a

Total Phosphorus as P .........................................0.0076 ppcd a

Organic Phosphorus as P .....................................0.0028 ppcd a

Inorganic Phosphorus as P...................................0.0048 ppcd a

a. Values are from Table 3-12 Metcalf &Eddy 2003





CHAPTER 3.
EVALUATION APPROACH

This chapter describes the methodology used to evaluate the implementation of technology upgrades to
improve nutrient removal at existing municipal wastewater treatment plants in Washington. The
evaluation assessed the following:

• The general feasibility of upgrading

• The general nature and extent of process modifications that would need to be implemented

• Capital and operation and maintenance costs associated with the upgraded plants.

3.1 TREATMENT PROCESS UPGRADES EVALUATED
The evaluation covered a wide range of existing plants and potential improvements:

• Upgrades were evaluated for seven of the eight existing treatment process types described in
Chapter 2. Septic treatment plants represent only 1 percent of the total statewide treatment
capacity and were not included in the scope of work.

• For each type of existing treatment process evaluated except HPO, upgrades were assessed
for achieving each of the six nutrient removal objectives described in Chapter 2. For HPO,
the objectives that include phosphorus removal were not evaluated.

• For each existing treatment process type and each nutrient removal objective, upgrades were
evaluated for providing nutrient removal year-round or providing it only seasonally, during
the dry-weather season.

The project scope of work describes the processes to be implemented for each upgrade scenario.
Table 3-1 summarizes these processes.

3.2 BIOWIN MODELING
Biowin is a modeling program used to design and simulate treatment plants. The model can evaluate
many different treatment processes for both liquid and solid streams. Biowin models were developed to
establish the performance of each existing treatment plant technology and to evaluate upgrades for
achieving the defined nutrient removal objectives. Generic hypothetical treatment plants typical of those
in Washington were used as the basis of the analysis.

3.2.1 Modeling Assumptions
The following general assumptions were made for modeling the treatment technologies using Biowin:

• Base Case/Existing System Model:

– For each existing treatment process type, a 1-mgd hypothetical base case was generated,
based on maximum-month wet-weather flow (MMWWF) and loading conditions.

– For the base case system, tank sizes and process parameters such as hydraulic retention
time (HRT), solids retention time (SRT), etc. were established according to standards set
forth in the Department of Ecology’s Criteria for Sewage Works Design (“The Orange
Book”).



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

3-2

TABLE 3-1.
TREATMENT PROCESS UPGRADES EVALUATED
TO ACHIEVE NUTRIENT-REMOVAL OBJECTIVES

Objective
A

Objective
B

Objective
C

Objective
D

Objective
E

Objective
F

Definition of Objective
Effluent TIN < 8 mg/L < 3 mg/L — — < 8 mg/L < 3 mg/L
Effluent TP — — < 1 mg/L < 0.1 mg/L < 1 mg/L < 0.1 mg/L

Treatment Processes to Achieve Objective

Existing Extended Aeration Plant
Year-Round MLE 4BDP+M C C+F MLE+C 4BDP+M+C+F
Seasonal MLE 4BDP+M C C+F MLE+C 4BDP+M+C+F

Existing Conventional Activated Sludge Plant
Year-Round MLE+MBR 4BDP+MBR+M C C+F MLE+MBR+C 4BDP+MBR+M+C
Seasonal MLE 4BDP+M C C+F MLE+C 4BDP+M+C+F

Existing Sequencing Batch Reactor Plant
Year-Round SBR SBR+DNF+M SBR+C SBR+C+F SBR+C SBR+DNF+C+F+M
Seasonal SBR SBR+DNF+M SBR+C SBR+C+F SBR+C SBR+DNF+C+F+M

Existing Trickling Filter, Trickling Filter/Solids Contact, or Rotating Biological Contactor Plant
Year-Round MLE+MBR 4BDP+MBR+M C C+F MLE+MBR+C 4BDP+MBR+M+C
Seasonal MLE 4BDP+M C C+F MLE+C 4BDP+M+C+F

Existing Membrane Bioreactor Plant
Year-Round OC M C C C C+M
Seasonal OC M C C C C+M

Existing High-Purity Oxygen Activated Sludge Plant
Year-Round MLE+MBR 4BDP+MBR — — — —
Seasonal MLE 4BDP+M — — — —

Existing Aerated Lagoon or Facultative Lagoon Plant
Year-Round MLE 4BDP+M C C+F MLE+C 4BDP+M+C+F
Seasonal MLE 4BDP+M C C+F MLE+C 4BDP+M+C+F

4BDP = Four-stage Bardenpho system for denitrification
C = Chemical addition: alum for phosphorous removal, magnesium hydroxide for pH control
DNF = Denitrification filters
F = Tertiary filters for phosphorus removal
M = Methanol addition for denitrification
MBR = Membrane bioreactors for denitrification
MLE = Modified Ludzack Ettinger process for denitrification
OC = Operational changes only
SBR = Sequencing batch reactor (capacity increased for denitrification)



…3. EVALUATION APPROACH

3-3

– Clarifiers for existing treatment processes were sized based on peak-day flows using
overflow rates defined in the Orange Book:

□ Fixed Film Systems: 1,200 gallons per day per square foot (gpd/ft2)
□ Complete Mix Activated System: 1200 gpd/ft2
□ Extended Aeration System: 500 gpd/ft2

– Existing plant O&M requirements were calculated at average wet-weather flow (AWWF)
for six months at 10ºC and average dry-weather flow (ADWF) for six months at 15ºC.

• Year-Round Model Assumptions:

– Capital Facilities (tanks and equipment sizing):

□ 1-mgd models were developed for the upgrades required to achieve each nutrient
removal treatment objective for each treatment process type.

□ Process parameters for capital facilities such as tanks and aeration blowers were
designed using MMWWF and loadings.

– O&M Assumptions:

□ O&M requirements such as aeration energy and chemical usage were calculated at
AWWF for 6 months at 10ºC and ADWF for 6 months at 15ºC using capital facilities
designed for MMWWF.

• Seasonal Model Assumptions:

– Capital Facilities (tanks and equipment sizing):

□ 1-mgd models were developed for the upgrades required to achieve each nutrient
removal treatment objective for each treatment process type.

□ Process parameters for capital facilities such as tanks and aeration blowers were
designed to reliably achieve the nutrient removal objectives at maximum-month dry-
weather flow (MMDWF) and to provide not less than the existing level of treatment
during the MMWWF.

– O&M Assumptions:

□ O&M requirements such as aeration energy and chemical usage were calculated at
ADWF for 6 months at 15ºC using capital facilities designed at MMDWF.

3.2.2 Modeling Design Criteria
Table 3-2 shows design criteria flows and loads for the hypothetical 1-mgd MMWWF model. Values
were calculated as follows:

• Flows other than MMWWF for the hypothetical model were calculated by applying flow
ratios from Table 2-3 to the MMWWF value of 1 mgd. For example, Table 2-3 gives per
capita flows of 275 gpcd for peak-day flow (PDF) and 160 gpcd for MMWWF, so the ratio of
PDF to MMWWF is 1.72. The PDF for the hypothetical model, therefore, is 1.72 times 1
mgd, or 1.72 mgd.

• pH was assumed to be slightly less than neutral for wet weather conditions, at 6.8, and neutral
for dry weather, at 7.0.

• Based on the per capita MMWWF of 160 gpcd from Table 2-3, the population to generate the
hypothetical MMWWF of 1 mgd is 6,250. This population was used with the per capita
loading rates in Table 2-3 to calculate loading rates for the hypothetical model for nitrogen,
phosphorus, BOD5 and TSS.



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

3-4

TABLE 3-2.
DESIGN CRITERIA FLOWS AND LOADINGS FOR 1-MGD HYPOTHETICAL MODEL

Annual
Average

Max Month
Wet

Weather

Average
Wet

Weather

Max
Month Dry

Weather

Average
Dry

Weather
Peak
Day

Flow (mgd) 0.63 1.00 0.75 0.69 0.50 1.72
pH (units) 7.0 6.8 6.8 7.0 7.0 7.0

Loading Rate
(lbs/day) Concentration (mg/L)

BOD5 1,376 265 165 221 241 331 96

TSS 1,564 301 188 251 273 376 109
VSSa 1,095 210 132 175 191 263 77
TKN as N 200 38.5 24.1 32.1 35.0 48.1 14.0
Organic Nitrogen as N 81 15.6 9.8 13.0 14.2 19.5 5.7
Ammonia as N 119 22.9 14.3 19.1 20.8 28.6 8.3
Total Phosphorus as P 48 9.1 5.7 7.6 8.3 11.4 3.3
Organic Phosphorus as P 18 3.4 2.1 2.8 3.1 4.2 1.2
Inorganic Phosphorus as P 30 5.8 3.6 4.8 5.2 7.2 2.1
Alkalinity 835 161 100 134 146 200 58.4
Calcium 63 12.0 7.5 10.0 10.9 15.0 4.4
Magnesium 25 4.8 3.0 4.0 4.4 6.0 1.8

a. VSS = volatile suspended solids (assumed to equal 0.7 * TSS)

• Concentrations are calculated by dividing the mass loading by the flow rate, with multipliers
to convert to correct units.

• Influent alkalinity during average dry weather conditions was assumed to be 200 mg/L,
representing medium-strength wastewater. Concentrations for other flows were calculated
using flow ratios from Table 2-3.

• Calcium was assumed to be 15 mg/L during average dry weather conditions. Concentrations
for other flows were calculated using flow ratios from Table 2-3.

• Magnesium was assumed to be 6 mg/L during average dry weather conditions.
Concentrations for other flows were calculated using flow ratios from Table 2-3.

3.3 COST EVALUATION
3.3.1 Treatment Plant Capacities Evaluated
Cost curves were developed for capital and O&M costs associated with the evaluated improvements. The
curves were based on estimates for three plant capacities for each existing treatment process type, as
shown in Table 3-3. The plant capacities chosen cover the full range of existing plants for each existing
treatment process type. Sizing tables for different plant capacities were developed using process modeling
results for each treatment plant upgrade.



…3. EVALUATION APPROACH

3-5

TABLE 3-3.
MAXIMUM-MONTH TREATMENT PLANT CAPACITIES EVALUATED FOR COST CURVES

Number of Maximum-Month Plant Capacity (mgd)
Existing Treatment Process Type Capacities Evaluated Low Mid High

Extended Aeration 3 1 10 100
Sequencing Batch Reactor 3 0.5 2 10
Conventional Activated Sludge 3 1.0 10 150
Fixed Film 3 1.0 10 150
Membrane Bioreactor 3 1.0 10 100
High-Purity-Oxygen Activated Sludge 2 20 NA 220
Lagoons 3 0.5 5.0 50

3.3.2 Unit Costs and Rates
Biowin models were developed for each base case system and upgrade system to confirm size and
capacity of major process elements required to achieve the treatment objectives. CapdetWorks 2.5
software was then used to develop capital and O&M cost estimates, with cost indices updated to January
2010 values. Costs for processes that are not part of the CapdetWorks library, such as MBRs, were
developed using data from recent facilities constructed in Washington and from system vendors. Unit cost
and rates used for the cost models are shown in Table 3-4.

3.3.3 Assumptions and Methods
Capital cost estimates assumed that all technology improvements were necessary to achieve the selected
nutrient removal objective. Capital cost estimates assumed maximum-month flow and maximum-month
load conditions, including internal recycle from any solids processing systems. Cost curves, cost model
equations, and a goodness of fit indicators (i.e. correlation coefficient) were developed using the “power” curve
fitting function in Microsoft Excel 2007. The accuracy of the estimated costs is in the range of -50 percent
to +100 percent, consistent with a Class 5 Planning Estimate as defined by the Association for the
Advancement of Cost Engineering.

Capital and O&M costs were determined by estimating first the current constructed value of existing
process facilities and then the constructed value of process facilities after implementation of the necessary
process upgrades. The incremental capital cost was the difference between the capital cost of the retained
portion of the existing secondary treatment process and the cost to construct a complete new secondary
treatment process that would achieve the nutrient removal objective. Cost estimates included the
following:

• An additional 12 percent of the construction cost calculated by CapdetWorks was added to
both the existing and the upgraded plants to account for the cost for construction of
instrumentation and control systems.

• An allowance of 7 percent of the resultant cost for the upgrade was added to account for
general site, structural, and electrical modifications.

• When an existing unit needs to be demolished, a 10 percent cost of that unit will be added as
the demolition cost.



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

3-6

TABLE 3-4.
UNIT COSTS AND RATES

Unit Costs
Building Cost ............................................. $150/ft2
Excavation.................................................. $8/cubic yard
Wall Concrete............................................. $800/ cubic yard
Slab Concrete ............................................. $500/ cubic yard
Crane Rental .............................................. $200/hour
Canopy Roof .............................................. $16/ft2
Electricity ................................................... $0.1/kW-hour
Hand Rail ................................................... $75/foot
Land Costs.................................................. $0/acre

Labor Rates
Construction Labor Rate ............................ $45/hour
Operator Labor Rate................................... $70/hour
Administration Labor Rate......................... $35/hour
Laboratory Labor Rate ............................... $45/hour

Chemical Costs (all costs are per mass of the dry form)
AL2(SO4)3*14 H2O as 42.8% ................... $0.06/lb
Magnesium hydroxide................................ $0.21/lb
Methanol .................................................... $3/gallon
Polymer ...................................................... $4/lb
Citric Acid ………………………………. $3/gallon
Sodium Hypochlorite……………………. $0.80/gallon
Financial
Interest Rate ............................................... 3%
Construction Period.................................... 3 years
Construction loan period ............................ 20 years
Operating Life of Plant............................... 40 years

Other Costs
Engineering Design Fee ............................. 15%
Miscellaneous............................................. 15%
Administration/Legal ................................. 2%
Inspection ................................................... 8%
Contingency ............................................... 30%
Technical.................................................... 7%
Profit and Overhead ................................... 15%

Cost Indices
Marshall and Swift Index ........................... 1448.3 (January 2010)
Engineering News Records Cost Index...... 8660.1 (January 2010)
Pipe Cost Index .......................................... 794.5 (January 2010)



…3. EVALUATION APPROACH

3-7

• The capital and O&M costs for chemical storage and feed systems for alum and methanol
were determined using CapdetWorks based on the dosage requirements shown in the sizing
tables.

• CapdetWorks does not provide costs for magnesium hydroxide storage and feed systems, so
an equivalent capacity hydrated lime dosing system was used to represent the costs of
magnesium hydroxide storage and feed.

• The annual cost of alum, magnesium hydroxide and methanol were determined based on
calculated annual usage and the unit prices shown in Table 3-4.

The CapdetWorks model does not currently provide costing information for MBR treatment systems.
Costs for MBR equipment were interpolated from vendor information provided by Enviroquip, and
Zenon for 1, 10 and, 135 mgd. MBR processes require fine screening of the influent to reduce physical
damage to the membranes. A 1.5-mm to 2.5-mm fine screening process is included in the cost estimates
for upgrades involving MBR technology. The cost related to the MBR tankage and aeration system was
estimated using CapdetWorks model.

3.3.4 Use of Cost Modeling Results
Capital, incremental O&M and 20-year life cycle costs associated with upgrades for each nutrient
removal objective are presented in Chapters 12 through 17. The results from this type of analysis are
likely to vary significantly from real costs of upgrading a particular treatment plant facility, depending on
the facility’s specific conditions. The cost models could be applied to all municipal wastewater treatment
plants within a specific watershed to develop a preliminary estimate of costs associated with addressing
regional nutrient-related water quality concerns.

Cost budgets for implementing nutrient removal at any specific facility should be based on a site-specific
engineering report so that concerns, needs and constraints specific to the site, community and facility can
be thoroughly addressed. Site-specific factors such as wastewater characteristics, site constraints,
geotechnical conditions, and the condition and layout of the existing facility can have a dramatic impact
on the ultimate cost of a treatment plant upgrade project.





4-1

CHAPTER 4.
TECHNOLOGICAL EVALUATION

FOR EXTENDED AERATION PLANTS

4.1 BASE CASE/EXISTING SYSTEM
Two base case Biowin models were developed to represent existing extended aeration activated (EA)
sludge plants: one with a complete-mixed aeration tank with diffused aeration (DA) and the other an
oxidation ditch with mechanical aeration (MA). Figure 4-1 shows the process flow schematic for the
liquid and solids treatment for a hypothetical DA extended aeration plant with a design MMWWF
capacity of 1.0 mgd. The process flow schematic for an MA plant would be similar, with the aeration tank
replaced by an oxidation ditch. Design data for both plants is presented in Table 4-1.

Figure 4-1. Process Flow Schematic of an Extended Aeration Treatment Plant with Aeration Tank

The DA and MA extended aeration models produced similar effluent quality: BOD5 concentration of less
than 30 mg/L, TSS concentration of less than 30 mg/L and a total ammonia-nitrogen concentration of less
than 2 mg/L. It was assumed that these existing plants are currently operated to remove ammonia by the
nitrification process but not to denitrify to any significant extent. The modeled secondary clarifiers were
sized for peak-day flow conditions, with an overflow rate of 500 gallons per day per square foot (gpd/ft2),
which is consistent with the recommendations in the 1998 Washington State Orange Book. For modeling
purposes, it was assumed that the plant thickens its waste activated sludge prior to digestion, stabilizes the
sludge using aerobic digestion, and mechanically dewaters the digested sludge.



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

4-2

TABLE 4-1
BASE CASE/EXISTING SYSTEM FOR EXTENDED AERATION PLANT

Description Mechanical Aeration (MA) Diffused Aeration (DA)

MMWWF (mgd) 1.0 1.0
Temperature (ºC) 10 10

Oxidation Ditch/Aeration Tank
Tank Volume (million gallons (MG)) 1.00 1.00
HRT (hrs) 24 24
Mixed Liquor Suspended Solids (mg/L) 2,809 2,807
DO Concentration (mg/L) 2 2
Ditch Power Uptake (HP ) 80
Aeration Tank Airflow rate (cubic feet/minute) 904
Biowin SRT (days) 18.01 18.01
RAS Recycle Rate 0.5Q 0.5Q

Clarifier
Area (SF) 3,500 3,500
Surface Overflow Rate (gal/ft2) 286 286

Aerobic Digester
Solids % from Clarifier 0.8% 0.8%
Solids % from Thickener 5.0% 5.0%
Combined Solids % to Aerobic Digester 3.5% 3.5%
VSS loading to Digester (pounds/day) 730 730
TSS loading to Digester (pounds/day) 1,301 1,301
Volume (MG) 0.25 0.25
Digester Sludge Age (days) 56.33 56.33

Sludge Production
Dry Sludge Production (pounds/day) 923 923

Effluent
BOD (mg/L) 1.85 1.85
TSS (mg/L) 4.5 4.5
Total Phosphorous (mg/L) 4.27 4.27
Ammonia N (mg/L) 0.63 0.61
TIN (mg/L) 15.97 16.05
pH 6.53 6.58

4.2 YEAR-ROUND NUTRIENT REMOVAL
Improvements required to provide year-round nutrient removal to achieve each treatment objective are
described below. It was assumed that existing plants with mechanical aeration would be upgraded to
diffused aeration in order to meet the all the nutrient removal objectives except those involving only
phosphorus removal (Objectives C and D). Process design data for all objectives are included in
Table 4-2, which is attached at the end of this chapter.



…4. TECHNOLOGICAL EVALUATION FOR EXTENDED AERATION PLANTS

4-3

4.2.1 Objective A
Process Description
The upgrade evaluated for achieving Objective A (TIN <8 mg/L) for an extended aeration plant is to
convert the existing system to a Modified Ludzack-Ettinger (MLE) activated sludge process, retaining the
existing clarifiers. The MLE process is a continuous-flow suspended-growth process with an anoxic zone
followed by an aeration zone and a clarifier. Denitrification is achieved by recycling nitrate produced by
the aeration zone back to the upstream anoxic zone, as shown in Figure 4-2.

Figure 4-2. Modified Ludzack-Ettinger Process Flow Schematic

Influent wastewater, return sludge from the clarifier and nitrate-rich mixed liquor recycled from the
aeration tank are mixed in the anoxic zone. When the dissolved oxygen concentration is near zero, some
facultative heterotrophic bacteria can draw oxygen from nitrate in order to use the organic carbon in raw
wastewater as an energy source and a carbon source for growth. The influent wastewater provides the
carbon source and the return activated sludge (RAS) from the clarifier provides microorganisms.

The upgraded capital facilities were sized with capacity for the MMWWF. The upgrade includes
partitioning the existing 1.0-million-gallon (MG) aeration tank into two compartments: a 0.3-MG anoxic
compartment and a 0.7-MG aeration compartment. New internal recycle pumps would be required for
pumping nitrate-rich mixed liquor from the aeration compartment to the anoxic compartment. The
internal recycle ratio would be 6 times the influent flow (6Q). New mixers would be installed in the
anoxic tank to mix the contents of the tank and to prevent sedimentation of solids. Figure 4-3 shows the
upgraded process flow schematic. Table 4-2 summarizes the process design data. Detailed reports of the
Biowin model are contained in Appendix A.

Recycled Loads
Process side streams generated by the thickening of the waste activated sludge prior to digestion and the
dewatering of the aerobically digested sludge would be returned and blended with the influent
wastewater. The percentage of total nitrogen (TN) and total phosphorus (TP) contained in these recycle
streams relative to the mass contained in raw influent wastewater was calculated using Biowin model
outputs. The results indicate that approximately 18 percent of the total nitrogen entering the existing plant
is recycled. Upgrading the plant to achieve Objective A reduces the mass of total nitrogen recycled by
approximately 2 percent on an annual basis. Although phosphorus removal is not part of Objective A, the
upgrade will increase the amount of phosphorus recycled in the plant from about 23 percent to 50 percent
on an annual basis. Table 4-3 summarizes the nitrogen and phosphorus recycle loads for the existing plant
and the upgraded plant.



Technical and Economic Evaluation of Nitrogen and Phosphorus Removal at Municipal Wastewater Treatment Facilities…

4-4

Figure 4-3. Process Schematic of Extended Aeration Plant Upgraded for Objective A Year-Round

TABLE 4-3.
NUTRIENT RECYCLING COMPARISON FOR EXTENDED AERATION SYSTEMS,

OBJECTIVE A YEAR-ROUND NUTRIENT REMOVAL

% of TN Recycled % of TP Recycled

AWWF ADWF AWWF ADWF

Existing Plant 18.0% 17.9% 23.9% 23.3%
Objective A Year-Round 16.3% 15.5% 48.7% 64.1%

Sludge Production
From Table 4-2, average sludge produced per day (the average of the AWWF and ADWF sludge
production) is 949 pounds per day (ppd) (0.7 pound per pound of BOD5 applied) for the existing system
and 939 ppd for Objective A year-round. This reduction in sludge production associated with achieving
Objective A is not significant; there should be no significant change in the overall mass of sludge
produced.

Energy Consumption
For year-round flows, energy usage costs were determined based on annual average conditions, calculated
as the average of AWWF and ADWF energy usage. As a result of implementing the MLE denitrification
process, the average air flow rate to meet Objective A is approximately 20 percent less than the rate
required for the existing DA system (see Table 4-2). However, the increased energy demand for mixing
and pumping the internal mixed liquor to the anoxic compartment exceeds the energy savings associated
with the reduction in process air demand.

MA Plant
Upgrading the MA plant to achieve Objective A year-round would increase the plant energy requirements
by 11,500 kW-hours/year, or about 1 percent, as shown in Table 4-4. There would be no increase in the



…4. TECHNOLOGICAL EVALUATION FOR EXTENDED AERATION PLANTS

4-5

energy requirements for solids processes. The annual energy consumption for the upgraded plant would
increase by about 50 kW-hours per million gallons of influent wastewater treated.

TABLE 4-4.
ADDITIONAL ENERGY CONSUMPTION FOR UPGRADING MA

PLANT TO ACHIEVE OBJECTIVE A YEAR-ROUND

Yearly Energy Required
Existing MA Plant ................................. 998,500 kW-hours/year
Objective A Year-Round ....................... 1,010,000 kW-hours/year

Energy Increase for Upgrade
Annual Quantity..................................... 11,500 kW-hours/year
Percent ................................................... 1.2%
Increase per Volume of Plant Flow ....... 50 kW-hours/MG

DA Plant
Upgrading the DA plant secondary treatment process to achieve Objective A year-round would increase
the plant energy requirements by 159,500 kW-hours/year, or about 19 percent, as shown in Table 4-5.
There would be no increase in the energy requirements for solids processes. The annual energy
consumption for the upgraded plant would increase by about 700 kW-hours per million gallons of influent
wastewater treated.

TABLE 4-5.
ADDITIONAL ENERGY CONSUMPTION FOR UPGRADING DA

PLANT TO ACHIEVE OBJECTIVE A YEAR-ROUND

Yearly Energy Required
Existing DA Plant .................................. 850,500 kW-hours/year
Objective A Year-Round ....................... 1,010,000 kW-hours/year

Energy Increase for Upgrade